
 

 

 

 

 

Umm Al Houl Power 
ESIA for UHP IWPP 

Environmental and Social Impact Assessment Report 
 

July 2019 



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | i 

Disclaimer 

This report: has been prepared by GHD for Umm Al Houl Power and may only be used and 

relied on by Umm Al Houl Power for the purpose agreed between GHD and the Umm Al Houl 

Power as set out in section 1.4 of this report. 

GHD otherwise disclaims responsibility to any person other than Umm Al Houl Power arising in 

connection with this report. GHD also excludes implied warranties and conditions, to the extent 

legally permissible. 

The services undertaken by GHD in connection with preparing this report were limited to those 
[...]
risks, and opportunities of the project; 

(ii) effective community engagement 

through disclosure of project-related 

information and consultation with 

local communities on matters that 

directly affect them; and (iii) the 

client’s management of 

environmental and social 

performance throughout the life of 

the project. 

The provisions in this performance 

standard were considered in 

assessing the environmental and 

social impacts of the Project and in 

recommending the mitigation 

measures to prevent any adverse 

impacts associated with the Project. 

PS 2 

Labour and 

Working 

Conditions 

This standard recognizes that the 

pursuit of economic growth through 

employment creation and income 

generation should be accompanied 

by protection of the fundamental 

rights of the workers. 

The requirements in this standard 

were taken into consideration in 

terms of planning for the hiring of 

workers, providing compensation and 

benefits, accommodation, and the 

total health and safety condition of 

workers. Labour and working 

condition was assessed and included 

in the social impact assessment. 

PS 3 

Resource 

Efficiency and 

Pollution 

Prevention 

This standard encourages more 

efficient and effective resource use, 

pollution prevention and mitigation 

with technologies and practices. 

The provisions in this performance 

standard were considered in 

identifying mitigation measures for 

use of more efficient and effective 

resources (where applicable). 

PS 4 

Community 

Health, Safety 

and Security 

This standard addresses the client’s 

responsibility to avoid or minimize the 

risks and impacts of project activities, 

equipment and infrastructure to 

community health, safety and 

security. 

The provisions in this performance 

standard were considered in the 

assessment of project impacts to the 

community arising from air 

emissions, noise generation as well 

as traffic and security within the 

Project site. 

PS 5 

Land 

Acquisition 

and 

Involuntary 

Resettlement 

This standard recognizes that 

project-related land acquisition and 

restrictions on land use have adverse 

impacts on communities and persons 

that use the land. 

Land acquisition and resettlement 

are not proposed for the Project. The 

proposed expansion will be located 

within the existing IWPP Project 

boundary. As such, this standard is 

not applicable.  



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | 24 

Standard Objectives / Requirements Project Relevance 

PS 6 

Biodiversity 

Conservation 

and 

Sustainable 

Management 

of Living 

Natural 

Resources 

This standard recognized the 

importance of protecting and 

conserving biodiversity, maintaining 

ecosystem services and sustainably 

managing living natural resources in 

achieving sustainable development. 

The provisions set out in this 

performance standard will be 

considered in the assessment of 

marine and terrestrial ecology. 

PS 7 

Indigenous 

Peoples 

This standard recognized that 

Indigenous Peoples (IPs) are often 

among the most marginalized and 

vulnerable segments of the 

population. IPs are vulnerable if their 

lands and resources are transformed, 

encroached upon, or significantly 

degraded. 

The rights and heritage values 

associated with IPs are not expected 

to be impacted as a result of the 

Project. The proposed expansion will 

be located within the existing IWPP 

Project boundary. As such, this 

standard is not applicable. 

PS 8 

Cultural 

Heritage 

This standard recognizes the 

importance of cultural heritage for 

current and future generations. 

Local heritage is not expected to be 

impacted as a result of the Project 

since the proposed expansion will be 

located within the existing IWPP 

Project boundary. As such, this 

standard is not applicable. However, 

this will apply in the event that 

important cultural and archaeological 

sites are identified during 

construction. 

3.4.3 IFC-World Bank Group EHS Guidelines  

The IFC-World Bank Group EHS Guidelines are technical reference documents with general 

and industry-specific examples of good international industrial practice. The IFC uses the World 

Bank EHS Guidelines as a technical source of information during project appraisals. Table 3-6 

summarises the applicable World Bank EHS guidelines to this Project.  

Table 3-6: Applicable World Bank EHS Guideline to the Project  

Guideline(s) Objectives / Requirements Project Relevance 

General EHS 

Guidelines 

This guideline contains information 

on the performance levels and 

measures that are generally 

considered to be achievable in new 

facilities. 

The provisions in this guideline will 

be used together with the relevant 

industry-specific sector EHS 

guidelines in assessing the impacts 

of the proposed expansion. Mitigation 

measures will also identified based 

on the recommendations provided in 

this guideline. 

 

 



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | 25 

4. Project Description 

4.1 Project location 

The Project is proposed to be located next to the existing IWPP located 3.5 km to the south of 

Al Wakrah Town Centre and 15 km to the south of Doha (Figure 4-1). The IWPP is situated at 

the north eastern boundary of Qatar Economic Zone (QEZ) 3 or Umm Al Houl Special Economic 

Zone (SEZ) (GPS coordinates: 25.115099, 51.613167).  

The proposed expansion is located immediately to the east of IWPP (Figure 4-2). 

 

 

Figure 4-1: Existing Umm AL Houl IWPP  

 



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | 26 

 

Figure 4-2: Proposed IWPP Expansion Project 

 

4.2 Facility Capacity 

The total net product water capacity of the proposed Project will be 61.45 MIGD (272,760 

m3/day; Table 4-1). An additional 2,728 m3/day is required for the internal water consumption of 

the plant (i.e. for chemical preparation, clean in place (CIP) for RO membranes and external 

auxiliary water outside the plant). 

Table 4-1: Capacity requirements for the proposed RO Desalination Plant 

Description Unit Value 

Total net capacity m3/h 11,365 

RO plant net capacity m3/day 272,760 

Auxiliary water demand   

RO plant auxiliary m3/day 2,728 

Total gross water capacity   

RO plant gross m3/day 275,488 

4.3 Plot Layout 

The overall layout of the proposed IWPP Expansion Project is provided in Appendix C. As per 

plot layout provided in Appendix C, the proposed expansion will consist of: 

 No. 203 – RO Desalination Plan 

 No. 204 – SWGR Building for RO Desalination Plant 

 No. 205 – Remineralisation Plant  

 No. 206 – SWGR Building for Remineralisation Plant   



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | 27 

4.4 Process Description 

The process for the proposed RO plant is summarised in the following subsections. Detailed 

process description is provided in Appendix D while the detailed process flow diagram is 

provided in Appendix E. 

4.4.1 Main Process 

4.4.1.1 Seawater Intake 

Approximately 31,010 m3/hour of seawater is required in order to reach the required capacity. 

The existing seawater intake pipes will be utilised to supply the seawater into the proposed RO 

plant. Therefore, seawater intake pipes are not proposed for the RO expansion.  

4.4.1.2 Pre-treatment 

Seawater is known to be warm and rich in organic life, presenting red-tide events from time to 

time. The DAF system will mitigate the issues originating from red tide events as well as remove 

solids and algae before reaching the disc filters.  

The pre-treatment system will produce an RO feed water with a Silt Density Index (SDI) ≤2.5 

75% of the time and SDI ≤3.5 100% of the time, which are enough for the RO membrane 

requirements.  

The adoption of the DAF system is to improve the removal of light pollutant (mainly dissolved 

hydrocarbons), algae and micro-organism that are feature of the Gulf waters in normal 

conditions, and a protection against exceptional conditions of black or red tides. 

The pre-treatment will primarily consist of: 

 Dissolved Air Floatation (DAF). The sludge flows from the DAF system will gravitate from 

each stream to the floated sludge tank, from where it will be pumped to the sludge storage 

tank prior to dewatering system. DAF system includes:   

– pH correction (H2SO4) 

– Coagulant dosing 

– Dechlorination (sodium metabisulphite dosing) 

– Mixing and flocculation 

– Dissolved Air Flotation 

– Intermediate water pumping station 

 Filtration stage through disc filters. Disc filters are required to remove coarse solids and 

avoid them from reaching the ultrafiltration membranes.  

 Filtration stage through ultrafiltration membrane. Membrane filtration operates inside-out, 

which means that the feed water flows from the inside to the outside of the capillaries in 

filtration mode and flows in the reverse direction, i.e. from the inside to the outside of the 

capillaries, in backwash mode. Therefore, the substances are retained on the inner filtering 

surface of the ultrafilteration (UF) membranes and will be easily removed, by backwashing 

or by means of chemical cleaning. One of the main advantages of in-out filtering is that the 

feed water is not in contact with the outside housing of the membrane, where the solids are 

retained in the filtering process.  

4.4.1.3 Reverse Osmosis (RO) System 

The RO system will be designed to produce permeate in compliance with the specification for 

the range of raw seawater design envelope, whilst maintaining high energy efficiency, 

operational robustness and flexibility. The RO system treatment will consist of: 



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | 28 

 Dechlorination (sodium metabisulphite dosing) 

 Antiscalant dosing (1st pass) 

 Sulphuric acid shock dosing to each RO rack (1st pass) 

 First pass reserve osmosis, including HP pumping, RO membrane racks and energy 

recovery system 

 Antiscalant dosing (2nd pass) 

 Second pass reverse osmosis including booster pumps and RO membrane racks 

 Cleaning and flushing system 

The RO design was developed with the following specifications: 

 Inlet salinity vary due to the second pass recirculation 

 Additional production has been allowed for internal plant services and membrane 

displacement 

 High energy efficiency 

 Energy Recovery Device (ERD), with very high recovery efficiency 

 Second pass to reduce chloride, boron and total dissolved solids (TDS) concentration at 

permeate water 

Neutralization Tank 

A 100 m3 tank in GRP will be provided for the neutralization of cleaning chemicals. Once 

membrane cleaning has been completed, the chemical solutions used will be sent to this tank 

and other chemicals will be dosed in order to neutralise these solutions before discharge. The 

neutralization process is fully automatic and the operator will decide if the characterization of the 

solution is admissible for discharge. pH will be measured at the discharge line in this tank. 

Service Water Tanks 

Two permeate water storage tanks of 1000 m3 capacity each will be constructed in the RO 

building. Water will be used for chemical dilution and membranes flushing among other 

applications. The service water system used to dilute the different chemicals will suction from 

this tank.  

4.4.1.4 Remineralization 

The remineralization area is designed to treat the 33% of the permeate flow to be treated 

through the limestone filters, being the 67% bypassed. The treated water and bypass stream 

will be blended on line by passing through a static mixer.  

Carbon dioxide (CO2) absorbers and limestone contactors will be used in order to remineralize 

the water according to the required potable characteristics, which will comply with the latest 

version of the water quality requirement, “Water Quality Requirements and Conditions for 

Drinking Water Producer Companies” (July 2013). 

A summary of the main parameters for the potable water are as follows: 

 TDS: 110–250 mg/L 

 pH: 7.0–8.3 

 Hardness: 65–120 mg CaCO3/L 

 Alkalinity: 60–120 mg CaCO3/L 



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | 29 

 Turbidity: <1 NTU 

 LSI: +0.0 ≤ LSI ≤ +0.3 

Remineralization consists of a hardening stage followed by another stage of disinfection. As part 

of rehardening, CO2 gas will be injected into part of the permeate water that will be pumped to 

the CO2 absorber by the CO2 absorber booster pumps. This will be around 20% of the 33% side 

flow. After the CO2 has been dosed, the acidified permeate water will be mixed with the 

remaining boosted permeate water in an inline static mixer and subsequently it will enter the 

limestone filters. 

The acidified carbonated water from the limestone filters still contains some excess CO2 gas, 

resulting in a too low pH value in the final product water. A Degasser Tower will be used to 

eliminate the remaining excess of free CO2 in the Acidified Carbonated Water before the NaOH 

solution injection. 

After the excess of CO2 has been removed, carbonated water is finally blended with the main 

permeate by-pass. In order to eliminate the remaining CO2 in the product water, a solution of 

NaOH is dosed into the water. 

The disinfection will be done by chlorine dioxide dosing. Both the NaOH and chlorine dioxide 

dosing points will be located just before the potable water tanks into a static mixer in order to 

enhance the mixing. 

4.4.2 Wastewater Treatment 

The different process included in the main process line (refer to Section 4.4.1) will have 

secondary flows. Some of them will be sent directly into the outfall, as their characteristics are 

similar to the seawater ones and do not have any environmental impact. Others, however, will 

require a specific treatment in order to reduce the solids concentration before being discharged 

back into the sea. Secondary flows in the plant consist of: 

 Floated sludge from DAF system 

 Backwashed water from disc filters and UF3 

The above flows will be treated in the Wastewater Treatment Building, as follows: 

 Sludge Clarifiers. Solids will gather together into flocs in the flocculation chambers of the 

clarifiers. The clarifiers will encourage these flocs (of a large size) to float, from where they 

are easily removed. Floated sludge will be removed automatically by scrapers and will be 

floated to the sludge tank. 

 Floated Sludge Tank. The floated sludge from the sludge clarifier system will be pumped to 

the floated sludge tank. The tank will encourage the settlement into a certain area, so that 

the sludge pumps can take the settled material to the thickening stage.  

 Dewatering Centrifuges. Centrifuges will dewater the sludge from a minimum dryness of 

3% to 20% or more. Concentrate from the centrifuge will be pumped to the outfall. 

4.5 Chemicals 

The anticipated chemical dosing values for the proposed expansion Project is provided in Table 

4-2. Based on experience of the Project operator in designing and operating similar plants, the 

final dosing values will be fixed during the commissioning phase.  

                                                      
3 Backwashed water from disc filters and UF could be discharged directly to the seal pit if the mixing with other streams into the 

seal pit complies with environmental regulations. 



 

GHD | Report for Umm Al Houl Power - ESIA for UHP IWPP, 12506059 | 30 

All chemical tanks will be installed in dedicated bunded areas with capacity for the whole 

storage volume. All tanks will be equipped with level switches, as a minimum: 

 High Level Switch – tank filling stop 

– Low level: tank filling required 

– Low alarm: stop dosing pump 

 

Table 4-2: Chemical dosing values  

Chemicals Service  Dosing rate (ppm) 

Average Maximum 